filigree

COMO |

FIRE RETARDANT

FR Wl DE WI DTH SH EER DRAPERY FABRlC DRAPERY CONTINUOUS AS/NZS1530.2 &3
COLLECTION NAME Sheerly Essentials PATTERN REPEAT Nil
DESIGN NAME Como CONTINUOUS Y
BRAND Filigree ADDITIONAL FINISHING N/A
NUMBER OF COLOURS 3 WEIGHT (GSM) 48gsm
FABRIC TYPE Plain ROLL SIZE 50m
USAGE Sheer COLOURFASTNESS TO LIGHT 6
COMPOSITION 100% POLYESTER FLAMMARBILITY AS/NZS 1530.2 & 1530.3
WIDTH 300cm ABRASION N/A

CARE INSTRUCTIONS

Regular care will minimize need for additional cleaning.

Gently vacuum with appropriate attachment. Always Ny » g
exercise cation when spot cleaning. Test clean on non- :@:
exposed surface. Remove hooks rings & trims before -1 ~

cleaning. Gently vacuum regularly with appropriate warm iron on

attachment. Warm hand wash. Do not bleach. Do not Warmhandwash . i deonly do nottumbledry do not bleach ~dryclean P50
rub or wring. Drip dry in shade. For best results hang

curtains by their hooks to damp dry immediately. Use

warm iron. Dry cleanable P 50. Possible shrinkage 3%.

AVAILABLE COLOURS

CHAMPAGNE IVORY WHITE

brands

'8




AWTA ProbuCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing -

A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : FILIGREE TEXTILES PTY LTD° . TEST NUMBER ‘: T-5EABAZBY . tLG
150 VICTORIA STREET FLELTRRATLIRRIS o) DATE bn i LR IO03Y2009 -
NORTH GEELONG VIC E M 3 SR PR A ey

SAMPLE DESCRIPTION Cllents Ref : "Como,; Milan I, Crystal II Tufiﬁfxg"ﬁ--- .
- - Woven sheer fabric hwa ol
. Colour White, Ivory, Champagne, Bone
- End Use: Curtaln '

THESE RESULTS MUST BE CQNSIDERED IN CONJUNCTION :
; WITH 'I‘I-IE COMMENTS ON THE FOLLOWING PAGE(S)

Materlal Spe01f1catlon prov1ded by cllent.f;
‘Nominal Composition: Polyester a4 :
‘Nominal Mass: 55g/m2
Nominal Thickness:
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@ Australian Wool Testing Authority Ltd
Capyright - All Rights Reserved

0204/11/06

A This Laboratory is aceredited by the National Association of Testing Authorities, Australia, for:

NATA -Chemical Testing of Textiles & Related Products 4 Accreditation No. 983
-Mechanical Testing of Textiles & Related Products : Accreditation No. 985
v - Heat & Temperature Measurement ) Accreditation No. 1356

This document is issued in accordance with NATA’s acereditation requirements. Samples, and their
identifying descriptions have been provided by the client unless otherwise stated, AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the
sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if
amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in
advertising providing the content and format of the advertisepent have been approved in advance by the
Managing Director of AWTA Ltd.

~

. JACKSON B.Sc.(Hons)

APPROVED SIGNATORY AGING DIRECTOR
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Australian Wool Testing Authority Ltd — trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
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TEST REPORT

CLIENT : FILIGREE TEXTILES PTY LTD UG S0 T \TEST NUMBER |t 75551843 5
150, VICTORIA SSTRERT, L oL 8 FL S 2 vCa i 01 %e 1 ° pame: - 10/03/2009
- NORTH GEELONG VIC 3215 b dn ey A F

Comments:

‘These results only apply to the'spec_'i_r'n'en' mouﬁtﬁeéi,; as described ‘in this report. - £
e resulos Of L ERLS iire ftebt may be used: tordivectly Hepphs. F12a HaphR L C b i S Tn 0l
but it should be recognized that ‘a single test method will hot-provide @ fullk -2 haars
assessment of fire _hazar‘d: under all fire 'co_n'ditions PR AT PR L TR E L st R r e

Ignition -is initiated by a pilot flame ‘that is h‘_e__ld,:' near, :
but does not touch the specimen. A material that does ‘not . . . i
ignite during the standard test may ignite if contacted: <& .o e

: cwith a pilet fla_.irée’ during {fﬂ:’ié Lest, .

‘The specimens were mounted to ‘simulate use in an fti'n‘s:upporteg‘l OIS e R s Sk mn :
© .free hanging mode." ‘The results ‘may be 51gn1f1csant Ly different g ad 3 5

‘when mounted to simulate a wall ¢ladding or upholstery application. !

Eaiéh_ test specimen was sand ched e;tWeénr' vA ks

welded square mesh made from wire
‘neminal spacing 12mm in both dire
S liebas & dholsci G dhn d WPt g 4 BT

" To allow free movement of sample during
 tErom e clbmpate i iirr g SRR R REL)

Smoke Developed Index is reported as 0-1 due to the.
of: the 'smoke'measu'rémen.t:_': 'ia‘qil'ipment;: to resolve an ind

172879 * (CONTINUED NEXT PAGE) =

© Australian Wool Testing Authority Ltd A This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
Copyright - All Rights Reserved NATA ChemicalTesting of Textiles & Related Products : Accreditation No. 983
-Mechanical Testing of Textiles & Related Products i Accreditation No. 985
v - Heat & Temperature Measurement 5 AccreditationNo. 1356
This document is issued in accordance with NATA's accreditation requirements. Samples, and their
identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the
sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if
amended or altered. This document, the names AWTArRraduct Testing and AWTA Ltd may be used in
advertising providing the content and format of the advey R ffave been approved in advance by the

Managing Director of AWTA Ltd. / =
ging ' 0/0 / Y
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0204/11/06 . JACKSON B.Sc.{Hons)

APPROVED SIGNATORY IAGING DIRECTOR



AWTA ProDUCT TESTING

Australian Wool Testing Authority Ltd — trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
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TEST REPORT

CLIENT : FILTGREE TEXTILES PTY LTD. . TEST NUMBER : 7-564843-BV
' 310 VICTORIACSTRERT Lo b L8 'R TETG e b s fw v v DIATERS L TR DY 0372009 -
- NORTH GEELONG VIC 3215 e p B2 R e R ea s REL L) : ; 15

AS t1530.2-1993: 55 : "Test for Fla.mmablllty of Materlals :;- : .;; 30
-2 D0 0242009 £ 4 ¥ £ o8 Tiihes
 §4 DATE ‘TESTED: I8 M6 24 '-Flalmnablllty Index' 1 by Range S0

: ;. .'Lerig:t:h : Wldth P

&: Spread Factor* Range Q —s 40‘7‘- S
Heat Factor Range 0 = upw\, rd Sk

Max1mum helght (d 3

';'_T:Lme (t)

. _-‘Heat" ( a)

'NO of.spe01mens tested

hazard of the materlal :Ln use

172879 (| END OF REPORT -

© Australian Wool Testing Authority Ltd A This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
Copyright - All Righis Reserved NATA - Chemical Testing of Textiles & Related Products : Accreditation No. 983
-Mechanical Testing of Textiles & Related Products z AccreditationNo. 985
- Heat & Temperature Measurement i Accreditation No. 1356

This document is issued in accordance with NATA's accreditation requirements. Samples, and their
identitying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above testresults relate only tothe
sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if
amended or altered. This docurment, the names AWTA Progyct Tegting and AWTA Ltd may be used in
advertising providing the content and format of the advertiseRe ve been approved in advance by the

Managing Director of AWTA Ltd. / & /d—- [
o
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APPROVED SIGNATORY AGING DIRECTOR
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